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The test report is invalid without signatures of the examiner and approval.
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The test report with defacement will be invalid.
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The test result is only for the received samples.
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Any concerns and questions on the test report should be brought to the testing organization immediately after testing by client.
Tested samples will be kept for three (3) months unless otherwise required.
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P i 24 75 Bla i ) 34 2015-10-30~2015-1
Description of Sample Round bar Testing Date B -10-31
S 5 S
15H1030-26 ) ) UNS S32760 / F55
Number of Sample Grade/ Dimension
\/_\‘\\‘H[ lJ_rl‘ iltijg%\ é*a;‘%\ ng/ﬂm?: I \ii?:& N=1 . o
R Spectrum laboratory. Metallographic FoEsAt {EE{(TEMP’)' 22
Place of Test laboratory. Corrosion laboratory Environmental Conditions | ¥/ (Humidity): 60%
PR ®28x210mm RFE 1 1.
Sample State 1 piece of specimen of ®28x210mm.
BEPHwS 5 14-3451
Number of Client Heat No.

1. j‘lﬁljéb‘ﬁ*ﬁ Spectrometric Analysis
4K HE Reference of Test: GB/T 11170-2008

e AL o 2 51

Item of Test Unit Result of Test

B (C) % 0.021

B (SD % 0.61

& (Mn) % 0.68 \
i (P % 0.029 .
B (S) % 0.005

% (Cr % 25.29

B (ND % 7.15

H (Mo) % 3.44

i (Cw % 0.70

B (W) % 0.64

BT

To be continued
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2. %A Metallographic Test

K4k HE Reference of Test: ASTM E407-07el. ASTM E562-11

e H (RIEEEES W

Item of Test Result of Test Comment

AT R BRRB+ERAE, BRREEEL L 46%. LA 1
Microstructure Ferrite and austenite,ferrite account for 46%. see Fig.1

1. EHEHA 500X
Fig.1. Microstructure

3. IEEIRL Intergranular corrosion Test
MK HE Reference of Test: ASTM G48-11 Method A

a0 35 5 Faril 5 R
[tem of Test Result of Test

% ASTM G48-11 i A, BRFERNEE N (224+2) CTHZ 6 % K
) = SACBRIE W TR AT 24 /N S TS RS

2Ry, WERMITAEMH, HWEEREHRE N 0.000025g/cm? .

SRR S i e According to ASTM G48-11 Method A, the specimens were immersed for
Ferric chloride pitting test 24h in the ferric chloride solution (about 6 % FeCls by mass) and temperature

fixedat (22£2) C.
The test result showed no pitting on the specimens , the corrosion rate of the

specimen is 0.000025g/cm?.
BETIH

To be continued
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K& Reference of Test: ASTM A923-14 Method A

Far iy 351 H
Item of Test

Far i 2
Result of Test

s

Comment

T S AN R TheH 345 2519
AENE MRS
Sodium Hydroxide Etch Test for
Classification of Etch Structures of

Duplex Stainless Steels

% ASTM A923-14 7775 A, WAFE S A 0AN BB AR 1
Ja, F 500 B RMENE, SCRECHEM, &RBEAAERIH,
FATE L FR6IE I, BMEALS R R ZREmAIHNA.

According to ASTM A923-14 Method A, the specimen was
observed under 500x microscope after it was etched by electrolyte
of sodium hydroxide,the ferrite has been etched without revelation
of intermetallic phase, the interphase boundaries are smooth,the
etch structures is unaffected structure.

LK 2
see Fig.2

e

2. @AH A 500X
Fig.2. Metallographic photo
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